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	Lidocaine


Classification
Antiarrhythmic
Action
1. Suppress ventricular ectopic activity
2. Increase ventricular fibrillation threshold
3. Reduces velocity of electrical impulse through conductive system

Indications 

1. Malignant PVC’s
2. Ventricular tachycardia

3. Ventricular fibrillation
4. Prophylaxis of arrhythmias associated with acute myocardial infarction

Contraindications

1. High degree heart blocks
2. PVC’s in conjunction with bradycardia
3. Sensitivity to caines

Precautions

1. Dosage should not exceed 3mg/kg in 24 hour period
2. Monitor for CNS toxicity

Dosage

Adults:
Ectopy: Initial bolus of 1-1.5 mg/kg. Additional bolus of 0.5 - 0.75 mg/kg can be repeated at 8-10 minute intervals until the arrhythmia has been suppressed MAX: 3mg/kg 
V-Fib: 1.5 mg/kg can be repeated in 3-5 minutes
I
V Drip: After arrhythmia suppressed a 2-4 mg/min infusion may be started
Peds:
1.0 mg/kg IV,IO, ETT

Route

1. Intravenous bolus

2. Intravenous infusion

3. Endotracheal

4. Intraosseous
Side Effects

1. Anxiety

2. Convulsions

3. Drowsiness

4. Widening of QRS

5. Dizziness

6. Confusion

7. Psychosis

8. Nausea and vomiting

